
 
 
 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2013-0019 

 
WASTE DISCHARGE REQUIREMENTS 

AND 
MASTER RECYCLING PERMIT 

FOR 
CITY OF TULARE 

WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 

 
 

The California Regional Water Quality Control Board, Central Valley Region (hereafter Central Valley 
Water Board or Board) finds that: 
 
1. The City of Tulare (hereafter City or Discharger) owns and operates a wastewater collection, 

treatment, and disposal system that provides sewage service for industry and about 60,000 
residents.  The Wastewater Treatment Facility (WWTF) and associated discharge locations are 
about seven miles southwest of the center of the City within Sections 15, 16, 17, 20, 21, 22, 27, 
28, 29, 32, 33, and 34, T20S, R24E, MDB&M, as shown on Attachment A, a part of this Order. 

 
2. The WWTF includes two separate wastewater treatment plants (Plants):  one for domestic 

wastes (hereafter Domestic Plant), the other for primarily industrial wastes (hereafter Industrial 
Plant).  The Domestic and Industrial discharges are combined (hereafter commingled 
discharge) in an aerated mixing box and discharged to about 245 acres of ponds for disposal 
by evaporation and percolation.  A portion of the effluent discharged to ponds is recycled on 
about 2,620 acres of nearby farmland (hereafter, Use Areas), of which the Discharger owns 
530 acres. 

 
3. The Discharger submitted a Report of Waste Discharge (RWD), dated 24 June 2009, in support 

of phased increases in discharge flow.  The phases include an increase in discharge flow in the 
Domestic Plant to 6 mgd and then 8 mgd in the future, and in the Industrial Plant to 9 mgd and 
then 12 mgd.  The RWD includes detailed water and nitrogen balance calculations for each 
phase of implementation of proposed changes.  The most significant changes consist of 
increased flow, additional treatment (including nitrogen removal), expanded recycling areas, 
and improved biosolids management facilities. 

 
4. Waste Discharge Requirements (WDRs) Order R5-2002-0185, adopted 18 October 2002 for 

the Discharger, prescribes requirements for a monthly average commingled discharge not to 
exceed 9.39 mgd (4.39 mgd industrial and 5.0 mgd domestic) and includes water recycling 
requirements.  Cease and Desist Order (CDO) R5-2002-0186, also adopted 18 October 2002, 
addresses the City’s failure to comply with previous WDRs Order 91-133. 

 
5. Order R5-2002-0185 does not reflect the current WWTF.  The purpose of this Order is to 

rescind the previous Order and update waste discharge requirements, in part, to ensure the 
discharge is consistent with water quality plans and policies, to prescribe requirements that are 
effective in protecting existing and potential beneficial uses of receiving waters, and to reflect 
the Discharger's proposed ongoing expansion.  This Order also includes a Master Recycling 
Permit to regulate recycled water projects that beneficially reuse WWTF effluent. 



 
 
WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY  
 
 

-2- 

 
 

Domestic Discharge 
 
6. The expanded Domestic Plant is an activated sludge plant designed to treat 6.0 mgd.  It 

includes headworks with mechanical screens and an aerated grit chamber, primary and 
secondary sedimentation, biofiltration, denitrification; and sludge thickening, digestion, and 
drying.  Attachments B and C, a part of this Order, depict a partial plan view of the WWTF and 
a process flow diagram for the Domestic Plant, respectively. 
 

7. The collection system for the Domestic Plant includes residential and commercial connections.  
The City completed an Industrial Waste Survey in February 2012.  The survey identifies five 
significant industrial users (SIUs) connected to the Domestic Plant, one of which has since 
closed.  Findings 50 through 61  provide details about the City’s Industrial Pretreatment 
Program. 
 

8. Cease and Desist Order R5-2002-0186 finds that excessive nitrogen in the discharge resulted 
in groundwater nitrate concentrations exceeding the Maximum Contaminant Level (MCL) of 10 
mg/L as nitrogen.  In 2006, the Discharger completed a project to upgrade the Domestic Plant 
with plug flow anoxic basins designed for nitrogen removal to 10 mg/L or less at a flow rate of 
6 mgd.  The 2009 RWD examines the potential for ongoing groundwater degradation/pollution 
with nitrogen compounds and compliance with the 2002 CDO, and proposes as a remedy, 
achieving sufficient nitrogen removal in each Plant for commingled effluent total nitrogen of 10 
mg/L or less. 

  
9. In its current configuration, nitrogen removal in the Domestic Plant has fluctuated.  In cold 

weather, effluent total nitrogen concentrations have generally been above the average for the 
year.  For example, from December 2011 through the end of February 2012, concentrations 
ranged from about 9 mg/L to 19 mg/L with an average of 12 mg/L, while total nitrogen 
concentrations from July 2011 through September 2011 ranged from 4.4 mg/L to 11 mg/L with 
an average of 7.8 mg/L.  The design firm responsible for the existing 6-mgd design, Carollo 
Engineers, Inc., asserts that the nitrogen removal in the winter months is related to the mixed 
liquor suspended solids concentration (MLSS).  The MLSS was 102% and 108% of the annual 
average MLSS.  Data for December 2012 and January 2013 show the domestic effluent TN to 
be below 10 mg/L with the MLSS increased to 113% and 112% of the annual average to 
compensate for the colder weather.  Therefore, an increase in the MLSS to above 112% of the 
annual average would keep the plant below 10 mg/L TN.  Increasing the MLSS in cold months 
is a common practice at activated sludge plants. 
 

10. A technical report entitled, Preliminary Design Report for Domestic Wastewater Treatment 
Plant Upgrade & Expansion, June 2009 (Domestic Plant Design Report), prepared for the City 
by Parsons Corporation, characterizes the capacity of the Domestic Plant and recommends 
specific upgrades required to achieve the City’s planned expansion.  The Domestic Plant 
Design Report describes multiple factors that limit the capability of the Domestic Plant to 
reliably produce effluent with 10 mg/L nitrogen or less.  The report indicates that the most 
limiting factors in the design are the blowers, secondary clarifiers, and aeration basins, which 
are significantly undersized (for as low as 3.5 mgd capacity) for a 6-mgd design. 



 
 
WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY  
 
 

-3- 

 
11. The design firm responsible for the existing 6-mgd design, Carollo Engineers, Inc., asserts that 

a comprehensive review of the process biology was not possible during preparation of the 
Domestic Plant Design Report because the Domestic Plant was not operating in a full 
denitrification mode at the time of the assessment.  The nitrogen removal treatment 
deficiencies noted in the Domestic Plant Design Report may be overstated, given that the 
average Domestic Plant effluent total nitrogen concentration was 7.6 mg/L in 2012 while the 
average flow was 4.9 mgd and the City reportedly used no more than two thirds of the 
available aeration capacity at any time. 
 

12. The Domestic Plant Design Report recommends that the Discharger implement a Modified 
Ludzack-Ettinger activated sludge system.  The Modified Ludzack-Ettinger would make use of 
the existing treatment units, though it would still require significant changes to the Plant at an 
estimated cost of $31 million for the 6.0-mgd design or $46.5 million for the 8-mgd design.  
The report also recommends upgraded headworks and removal of the biofiltration unit, which 
is potentially counterproductive in terms of nitrogen removal. 
 

13. The City issued a request for proposals on the upgrade project, which was divided into three 
phases.  The City approved funds for the first phase, which was for upgraded headworks.  The 
new headworks at the Domestic Plant, implemented on 16 December 2011, includes 
mechanical screens and grit removal for up to 8 mgd, with a wastewater transfer system that 
allows metered diversion of Domestic Plant influent to the Industrial Plant.  Contingent upon 
the results of the technical reports required by Provision I.14 and I.15 of this Order, the 
Domestic Plant may need to be upgraded to consistently achieve its design effluent total 
nitrogen concentrations.  In the meantime, the City intends to postpone capital expenditures 
for Domestic Plant upgrades by using the available treatment capacity of the Industrial Plant to 
treat excess Domestic Plant influent. 

 
14. The Discharger’s self-monitoring reports characterize the annual average Domestic Plant 

effluent in recent years as follows: 

Parameter Units 2009 2010 2011 2012 
Flows mgd 4.26 4.24 4.26 4.89 
Total dissolved solids (TDS) mg/L 244 231 244 214 

Electrical conductivity (EC) umhos/cm 528 502 497 466 

Biochemical Oxygen Demand (BOD) mg/L 9.2 10.2 10.5 13 

Nitrate (as N) mg/L 4.9 4.0 4.4 2.4 

Ammonia (as N) mg/L 3.2 2.7 3.4 2.2 

Total Kjeldahl Nitrogen mg/L 5.7 5.9 6.0 4.9 

Total Nitrogen mg/L 10.6 9.7 10.6 7.6 
 

15. Analytical results from influent samples collected in January and July 2012 had average 
sodium and chloride concentrations of 65 mg/L and 41 mg/L, respectively.  In terms of 



 
 
WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY  
 
 

-4- 

dissolved inorganic salts, effluent character is not expected to be significantly different than 
influent.  The RWD estimates Domestic Plant effluent sodium to be about 65 mg/L. 
 

16. Discharger self-monitoring reports from 2010 through 2012 indicate that winter flows to the 
Domestic Plant are not significantly higher than summer flows, indicating that inflow and 
infiltration in general are not a problem for the Domestic Plant.  However, large changes in 
flow on the order of 0.5 mgd to 1.0 mgd over the course of three to six months have been 
occurring since about January 2010. 

 
Industrial Discharge 

 
17. The collection system for the Industrial Plant includes commercial and industrial connections.  

Findings 50 through 61 describe the City’s Industrial Pretreatment Program and sources of 
industrial wastewater. 

 
18. Two gravity sewer mains flow into the Industrial Plant.  One extends north from Levin Avenue 

to Cross Avenue.  The other gravity main extends southeast along ‘K’ Street, serving the area 
from Levin Avenue to Avenue 200 and flows to the WWTF along Paige Avenue.  A force main 
from the Kraft Cheese Company connects to the newly-constructed South Tulare Industrial 
Sewer, which extends south from Paige Avenue along Pratt Street to Avenue 196, where it 
turns east and crosses State Highway 99. 
 

19. Relative to the domestic influent stream, the industrial influent is high strength in terms of 
organic material and nitrogen, with BOD and total nitrogen concentrations typically in excess 
of 1,400 mg/L and 50 mg/L, respectively.  In addition to discharges from the City’s dairy 
processing plants (e.g., cooling water, clean-in-place wastewater, and wash-down 
wastewater), discharges to the Industrial Plant include storm water, some domestic 
wastewater, septage, and sludge supernatant. 

  
20. The Industrial Plant consists of:  headworks with screening and grit removal; fats, oils, and 

grease (FOG) removal by dissolved air flotation (DAF); anaerobic digestion in the bulk volume 
fermenter (Fermenter); about 26 million gallons of flow equalization in five aerated basins; six 
sequencing batch reactors (SBRs); six denitrifying filters; two DAF units for thickening solids 
generated in the SBRs; three anaerobic digesters; and approximately 25 acres of sludge 
drying beds.  Attachments B and D, a part of this Order, depict a partial plan view of the 
WWTF and a process flow diagram for the Industrial Plant, respectively. 
 

21. Consistent with the time schedule for compliance in the 2002 CDO, the Discharger completed 
improvements to the Industrial Plant in November 2009.  Until that time, the Industrial Plant did 
not consistently remove sufficient BOD to comply with WDRs Order R5-2002-0185.  
Immediately following the improvements, average effluent BOD dropped to less than 10 mg/L 
and BOD removal has met the effluent limits. 
 

22. The aerated ponds north of the new SBRs are no longer in service.  In 2004, the pond bottoms 
were compacted, sand lenses removed, and clay materials added where directed by a 
geotechnical engineer to minimize percolation.  Geotechnical analysis of samples taken from 
the compacted pond bottoms demonstrated permeability less than 10-6 cm/second.  The ponds 



 
 
WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY  
 
 

-5- 

still contain residual settled solids that have potential to degrade groundwater and a time 
schedule to remove the settled solids from the ponds is appropriate. 

 
23. The Fermenter produces methane from organic material in the industrial wastewater stream.  

The City collects the methane to generate electricity for the WWTF in onsite fuel cells.  The 
Fermenter has a rated 65 to 75 percent BOD5 removal treatment capacity for average monthly 
flows of 4.39 mgd and peak hourly flows up to 7.0 mgd.  According to design documents, the 
average Fermenter influent chemical oxygen demand (COD) loading rate is not to exceed 
135,000 lbs/day, and pH, alkalinity, and temperature must be within optimal ranges for 
treatment to perform as designed. 
 

24. The SBRs are designed for BOD removal to 40 mg/L or less and nitrogen removal to 10 mg/L 
or less on a 30-day average basis.  Nitrogen removal in the SBRs and denitrifying filters 
requires sufficient carbon to support denitrification.  In order to maintain an adequate carbon to 
nitrogen ratio, the City limits flow through the Fermenter, by-passes treatment in the DAF unit, 
and allows a portion of the industrial wastewater to by-pass the aeration ponds.  In September 
2010, the City began to reduce the flow through the Fermenter from about 4.3 mgd to an 
average of 2.2 mgd in December 2010.  It has continued to reduce flows through the 
Fermenter.  The average flow was 1.7 mgd in the first half of 2012. 

 
25. The Discharger’s self-monitoring reports characterize the average Industrial Plant effluent in 

recent years as follows: 

Parameter Units 2009 2010 2011 2012 
Flows mgd 6.80 6.96 7.05 7.12 
Total dissolved solids (TDS) mg/L 501 434 425 378 

Electrical conductivity (EC) umhos/cm 1,398 822 774 737 

Biochemical Oxygen Demand (BOD) mg/L 127 39 4.6 9.2 

Nitrate (as N) mg/L 9.2 16 5.0 4.6 

Ammonia (as N) mg/L 74 2.4 0.7 0.9 

Total Kjeldahl Nitrogen mg/L 107 14 4.2 4.3 

Total Nitrogen mg/L 115 30 9.7 9.3 
 

26. Analytical results from Industrial Plant influent samples collected in January and July 2012 had 
average sodium and chloride concentrations of 99 mg/L and 59 mg/L, respectively.  In terms of 
dissolved inorganic salts, effluent character is not expected to be significantly different than 
influent.  However, based on recent commingled effluent and Domestic Plant sample results, 
weighted by flow, Industrial Plant effluent sodium concentrations have been estimated to 
average 140 mg/L. 

 
  



 
 
WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY  
 
 

-6- 

Commingled Discharge 
 
27. The commingled discharge is currently comprised of about 60 percent Industrial Plant effluent 

and 40 percent Domestic Plant effluent. 
 

28. The Discharger’s self-monitoring reports characterize the average commingled effluent in 
[...]
Monthly Samples shall be collected at least once per month. 
Bimonthly Samples shall be collected at least once every two months (i.e., six times per year) 

during non-consecutive months. 
Quarterly Samples shall be collected at least once per calendar quarter.  Unless otherwise 

specified or approved, samples shall be collected in January, April, July, and 
October. 

Semiannually Samples shall be collected at least once every six months (i.e., two times per year).  
Unless otherwise specified or approved, samples shall be collected in April and 
October.  

Annually Samples shall be collected at least once per year.  Unless otherwise specified or 
approved, samples shall be collected in October. 

mg/L Milligrams per liter 
mL/L milliliters [of solids] per liter 
ug/L Micrograms per liter 
umhos/cm Micromhos per centimeter 
mgd Million gallons per day 
MPN/100 mL Most probable number [of organisms] per 100 milliliters 
General Minerals Analysis for General Minerals shall include at least the following: 

Alkalinity Chloride Sodium 
Bicarbonate Hardness Sulfate 
Calcium Magnesium TDS 
Carbonate Potassium Nitrate 

 General Minerals analyses shall be accompanied by documentation of cation/anion 
balance. 

 

  



 
 
 
MONITORING AND REPORTING PROGRAM ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY  
 
 

-14- 

Table 1.  Priority Pollutant Scan 
Inorganics1 Organics 3-Methyl-4-Chlorophenol Hexachlorobenzene 
Antimony Acrolein Pentachlorophenol Hexachlorobutadiene 
Arsenic Acrylonitrile Phenol Hexachlorocyclopentadiene 
Beryllium Benzene 2,4,6-Trichlorophenol Hexachloroethane 
Cadmium Bromoform Acenaphthene Indeno(1,2,3-c,d)pyrene 
Chromium (III) Carbon tetrachloride Acenaphthylene Isophorone 
Chromium (VI) Chlorobenzene Anthracene Naphthalene 
Copper Chlorodibromomethane Benzidine Nitrobenzene 
Lead Chloroethane Benzo(a)Anthracene N-Nitrosodimethylamine 
Mercury 2-Chloroethylvinyl Ether Benzo(a)pyrene N-Nitrosodi-n-Propylamine 
Nickel Chloroform Benzo(b)fluoranthene N-Nitrosodiphenylamine 
Selenium Dichlorobromomethane Benzo(g,h,i)perylene Phenanthrene 
Silver 1,1-Dichloroethane Benzo(k)fluoranthene Pyrene 
Thallium 1,2-Dichloroethane Bis(2-chloroethoxy) methane 1,2,4-Trichlorobenzene 
Zinc 1,1-Dichloroethylene Bis(2-chloroethyl) ether  
Cyanide 1,2-Dichloropropane Bis(2-chloroisopropyl) ether Pesticides 
Asbestos 1,3-Dichloropropylene Bis(2-Ethylhexyl)phthalate Aldrin 

 Ethylbenzene 4-Bromophenyl phenyl ether alpha-BHC 
Dioxin Congeners Methyl Bromide Butylbenzyl Phthalate beta-BHC 
2,3,7,8-TCDD Methyl Chloride 2-Chloronaphthalene gamma-BHC (Lindane) 
1,2,3,7,8-PentaCDD Methylene Chloride 4-Chlorophenyl Phenyl Ether delta-BHC 
1,2,3,4,7,8-HexaCDD 1,1,2,2-Tetrachloroethane Chrysene Chlordane 
1,2,3,6,7,8-HexaCDD Tetrachloroethylene (PCE) Dibenzo(a,h)Anthracene 4,4'-DDT 
1,2,3,7,8,9-HexaCDD Toluene 1,2-Dichlorobenzene 4,4'-DDE 
1,2,3,4,6,7,8-HeptaCDD 1,2-Trans-Dichloroethylene 1,3-Dichlorobenzene 4,4'-DDD 
OctaCDD 1,1,1-Trichloroethane 1,4-Dichlorobenzene Dieldrin 
2,3,7,8-TetraCDF 1,1,2-Trichloroethane 3,3'-Dichlorobenzidine alpha-Endosulfan 
1,2,3,7,8-PentaCDF Trichloroethylene (TCE) Diethyl phthalate beta-Endosulfan 
2,3,4,7,8-PentaCDF Vinyl chloride Dimethyl phthalate Endosulfan Sulfate 
1,2,3,4,7,8-HexaCDF 2-Chlorophenol Di-n-Butyl Phthalate Endrin 
1,2,3,6,7,8-HexaCDF 2,4-Dichlorophenol 2,4-Dinitrotoluene Endrin Aldehyde 
1,2,3,7,8,9-HexaCDF 2,4-Dimethylphenol 2,6-Dinitrotoluene Heptachlor 
2,3,4,6,7,8-HexaCDF 2-Methyl-4,6-Dinitrophenol Di-n-Octyl Phthalate Heptachlor epoxide 
1,2,3,4,6,7,8-HeptaCDF 2,4-Dinitrophenol 1,2-Diphenylhydrazine Polychlorinated biphenyls 
1,2,3,4,7,8,9-HeptaCDF 2-Nitrophenol Fluoranthene Toxaphene 
OctaCDF 4-Nitrophenol Fluorene  
1 With the exception of wastewater samples, samples for metals analysis must first be filtered.  If filtering in the field is not 

feasible, samples shall be collected in unpreserved containers and submitted to the laboratory within 24 hours with a request 
(on the chain of custody form) to immediately filter then preserve the sample. 

2 Samples to be analyzed for volatile compounds and phthalate esters shall be grab samples; the remainder shall be 24-hour 
composite samples. 

 

 
  



 
 
 
MONITORING AND REPORTING PROGRAM ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY  
 
 

-15- 

Table 2.  Use Area Monitoring 
 

Recycled Water Monitoring Data For Year: ________ 
Parcel No. ______  of _______ acres 

    Water application Nitrogen application 

   

Water 
required 

Effluent 
used 

Other 
water 
used 

Total 
irrigation 

water  

As 
fertilizer 

As 
effluent* 

Total 
nitrogen 
applied 

Month Crop  (AF) (AF) (AF) (AF) (lbs/acre) (lbs/acre) (lbs/acre) 
October                 
November                 
December                 

Subtotal:                  
January                 
February                 
March                 

Subtotal:                  
April                 
May                 
June                 

Subtotal:                  
July                 
August                 
September                 

Subtotal:                  
Annual Total:                  

* calculated as (AF effluent/acre) x (2.72) x (X mg/l total nitrogen) = lbs nitrogen/acre  

 

 

 



 
 
 

INFORMATION SHEET 
 
 

INFORMATION SHEET-ORDER R5-2013-0019 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 
 
Background 
The City of Tulare Wastewater Treatment Facility (WWTF) consists of two wastewater treatment 
plants (Plants), the Domestic Plant and Industrial Plant.  Waste Discharge Requirements (WDRs) 
Order R5-2002-0185 authorizes discharge of up to 9.39 mgd of commingled effluent from the two 
treatment plants, with provisions for conditional increase in the limit to as much as 14 mgd.  The 
WWTF receives domestic wastewater (which includes commercial and some industrial wastewater) 
from the City’s approximately 60,000 residents, and, in a segregated stream, industrial wastewater 
mainly from six large dairy processing plants, including from what is reportedly the nation’s largest 
dairy processing complex, a Land O’Lakes facility.  Each treatment plant provides secondary 
treatment before the effluent is mixed and discharged to unlined ponds for storage, percolation, and 
evaporation.  The City delivers undisinfected effluent to nearby lands via subsurface purple pipe for 
recycled water projects.  The designated recycled water application areas (Use Areas) consist of City-
owned land and other farms growing feed crops not for human consumption.  McCarthy Family 
Farms, Inc. discharges sludge from the WWTF at its facility in Corcoran as an enrollee under WDRs 
Order 95-140, Waste Discharge Requirements General Order for Reuse of Biosolids and Septage on 
Agricultural, Forest, and Reclamation Sites. 
 
In 2002, the Central Valley Water Board found that the City had polluted groundwater with nitrate, 
iron, manganese, and salts.  Concurrent with the WDRs, the Central Valley Water Board adopted 
Cease and Desist Order (CDO) R5-2002-0186 to address groundwater degradation and other 
compliance issues. 
 
The 2002 WDRs set groundwater limits and include a time schedule for the City to demonstrate 
compliance with the State’s Antidegradation Policy.  To demonstrate consistency with the 
Antidegradation Policy, the WDRs require the City to: 
 

1. Determine background groundwater quality; 
2. Conduct a Best Practicable Treatment or Control (BPTC) analysis; and 
3. Submit proposed specific numeric groundwater quality limitations reflecting implementation of 

BPTC and compliance with applicable water quality objectives, interpreted as described in the 
Tulare Lake Basin Plan section entitled “Application of Water Quality Objectives.” 

 
The 2002 CDO was adopted because the City had failed to comply with numerous items in its 
previous WDRs, including effluent and groundwater limits, and it would immediately violate the 2002 
WDRs.  The CDO requires the City to: 
 

1. Prepare a facilities plan (assessing flow, disposal, pollutant free waste, sludge handling, etc.); 
2. Revise its Industrial Pretreatment Program (IPP); 
3. Implement salinity control; 
4. Conduct groundwater and soils investigations; and  



 
 
INFORMATION SHEET – ORDER R5-2013-0019  -2- 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 
 
 

5. Cleanup groundwater. 
 
The City installed additional groundwater monitoring wells, submitted a Facilities Plan, a Salinity 
Source Control Plan, groundwater assessments, and implemented changes to its Industrial 
Pretreatment Program.  The City has completed significant modifications to the WWTF, including: 
 
• In 2006, it added an anoxic basin to the 6.0-mgd Domestic Plant for nitrogen removal. 
• In 2006, the City constructed soil cement-lined sludge drying beds for domestic sludge. 
• In 2009, the City completed the improvements listed below to upgrade the Industrial Plant to a 

12.0-mgd sequential batch reactor (SBR) plant: 
o a dissolved air flotation (DAF) unit to remove fats, oils, and grease (FOG) from wastewater 

that bypasses the bulk volume fermenter (Fermenter); 
o six sequencing batch reactors (SBRs); 
o six denitrifying filters; 
o two DAF units for thickening solids generated in the SBRs; 
o three anaerobic digesters; and 
o 25 acres of soil cement-lined sludge drying beds. 

• In 2009, the City completed four additional unlined effluent storage and percolation ponds.  The 
new ponds increased storage capacity approximately 915 acre-ft for a total of 2,700 acre-feet of 
commingled effluent storage. 

• Since 2002, the City negotiated contracts and installed pipelines to deliver treated effluent to 
nearby farmland for reclamation on about 1,600 additional acres for a total of approximately 2,920 
acres (estimated 2,620 acres to receive effluent) of Use Areas. 

 
The City submitted a Report of Waste Discharge in June 2009 describing the changes the City has 
made and intends to make to the WWTF.  The WWTF is designed to meet BOD limits and the 
anticipated effluent limit of 10 mg/L total nitrogen.  The Report of Waste Discharge includes an 
Antidegradation Analysis, which is the culmination of multiple studies and reports required by the 
2002 WDRs, including a BPTC evaluation for which the City conducted a thorough assessment of 
waste constituents in commingled effluent and compared the results to a similar assessment of waste 
constituents in select groundwater wells.  The BPTC reports progressively narrow the list of 
constituents of concern (COCs) to sodium, TDS, EC, manganese, and nitrate, for each of which the 
RWD proposes treatment (for nitrate only) or control measures. 
 
The current WDRs do not address changes the City has made to the WWTF and do not reflect 
updated information now available to Central Valley Water Board staff.  The City has made significant 
progress in addressing issues raised in the 2002 WDRs and CDO.  The WDRs need to be updated, 
and the CDO is no longer reflective of the current conditions of the WWTF and should be rescinded.  
Pending further Central Valley Water Board staff assessment, a separate enforcement order may be 
appropriate for groundwater degradation due to historic discharges from the WWTF. 
 
Water Recycling Requirements 
As part of its RWD, the City requested that the Central Valley Water Board adopt a Master Recycling 
Permit that authorizes the City to administer its own recycled water program as part of updated Waste 
Discharge Requirements.  The City’s projected water balance depends heavily on proposed recycled 
water projects for disposal of effluent.  This Order includes a Master Recycling Permit, as described 
in Water Code section 13523.1(b). 



 
 
INFORMATION SHEET – ORDER R5-2013-0019  -3- 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 
 
 
 
The California Department of Public Health (formerly Department of Health Services) has established 
uniform statewide recycled water criteria in Title 22, California Code of Regulations, Section 60301 et 
seq., (hereafter Title 22) for the use of recycled water and has developed guidelines for specific uses.   
The most recent revisions to recycled water-related statutes were made effective 1 January 2011.  
Attachment E, a part of this Order, summarizes requirements of the uniform recycled water criteria.  
However, the City and Users will need to consult the California Code of Regulations, the Health and 
Safety Code, and the Water Code directly to ensure compliance with the statutes and regulations. 
 
The City will treat the wastewater to the standards required in Title 22 for irrigation with secondary 
undisinfected domestic effluent of animal feed crops not for human consumption.  As the responsible 
party named in the Master Recycling Permit, the City is responsible for the operation and 
maintenance of transport facilities and associated appurtenances used to distribute the secondary 
undisinfected recycled water.  The City shall hold its Users responsible for the application and use of 
recycled water on the designated Use Areas and associated operations and maintenance in 
accordance with all applicable Title 22 requirements and this Order.  The Order, as proposed, 
includes requirements for the City to establish and enforce rules and regulations for recycled water 
users in accordance with uniform statewide recycling criteria, and for its Users to conduct periodic 
inspections of the recycled water use sites. 
 
The City will be responsible for administering User agreements and informing individual owners 
regarding the use and application of recycled water as well as obtaining recorded covenants for land 
dedicated for effluent disposal to ensure unrestricted availability of land for disposal of effluent. 
 
This Order as proposed would require the City as the Distributor of recycled water to implement and 
enforce specific measures relating to the use of recycled water. These include: (a) posting of 
appropriate warning signs around Use Areas, (b) maintaining setback distances, (c) ensuring 
distribution and delivery systems are well maintained and operational, and (d) requiring that recycled 
water be applied at agronomic rates. 
 
The proposed Order would require the City and/or User to monitor its application in accordance with 
the proposed Monitoring and Reporting Program. Specifically, the proposed Order would require the 
City and/or its User to report the amounts of recycled water applied to the Use Areas, calculate 
nitrogen and salt loading to individual Use Areas, inspect the Use Areas on at least a monthly basis to 
ensure that water recycling is in compliance with the proposed Order; and submit required annual 
monitoring reports to the Central Valley Water Board. 
 
The Use Areas may contain topography that would promote runoff unless closely managed during 
irrigation.  Runoff has potential to enter drainage channels or surface water.  Such runoff cannot occur 
except under an NPDES permit, and the City and/or its Users are required to provide all runoff 
controls necessary to keep effluent irrigation runoff out of drainage channels or surface waters. 
However, minor amounts of incidental runoff or over-spray cannot be completely prevented. The 
proposed Order requires that incidental runoff or over-spray be minimized to the extent practicable 
through operational strategies. 
 
  



 
 
INFORMATION SHEET – ORDER R5-2013-0019  -4- 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 
 
 
Groundwater Conditions 
Groundwater flow in the unconfined aquifer of the Kaweah subbasin is generally to the southwest, 
toward the trough of the valley.  Localized variations due to pumping and recharge result in a more 
westerly gradient near the City of Tulare.  The City’s discharge of WWTF effluent results in some 
groundwater mounding in the vicinity of the effluent ponds.  The mound alters groundwater flow 
[...]
improved BOD removal at the WWTF, the anticipated degradation of groundwater with total organic 
carbon is less than from discharges from similar facilities authorized by the Central Valley Water 
Board and is not expected to adversely impact the beneficial use of groundwater.  Land application is 
considered a form of treatment and control of treated domestic waste that contains pathogens.  
Regarding anthropogenic chemical constituents related to commercial and industrial waste 
discharged to the sewer system, the City implements a revised Industrial Pretreatment Program and 
activated sludge in the WWTF is expected to remove volatile and biodegradable wastes. 
 
The WWTF will provide treatment and control of the discharge that incorporates:  secondary treatment 
of wastewater with nitrogen removal; sludge hauled off-site; recycling of wastewater for crop irrigation; 



 
 
INFORMATION SHEET – ORDER R5-2013-0019  -9- 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 
 
 
an operation and maintenance manual; implementation of an Industrial Pretreatment Program; 
implementation of a Salinity Management Plan; implementation of a nutrient management plan; 
certified operators to ensure proper operation and maintenance; and source water, discharge, and 
groundwater monitoring. 
 
Generally, limited degradation of groundwater by some of the typical waste constituents of concern 
(e.g., EC and nitrate) released with discharge from a municipal wastewater utility after effective source 
control, treatment, and control is consistent with maximum benefit to the people of the State. This 
Order establishes terms and conditions to ensure that the discharge will not unreasonably affect 
present and anticipated beneficial uses of groundwater or result in groundwater quality less that that 
prescribed in state and regional policies.  The treatment and control measures are equivalent or better 
than those employed by similarly-situated dischargers, and are a significant improvement over 
measures employed by the Discharger in previous years, and therefore represent BPTC.  Therefore, 
the degradation authorized by this Order is consistent with the Antidegradation Policy. 
 
CEQA 
The City has acted as lead agency for each expansion project associated with the WWTF pursuant to 
the California Environmental Quality Act (CEQA).  The table below lists CEQA documents for projects 
that pertain to the discharge this Order regulates. 
 
 
Date Document Description 

7 Dec 1993 Program EIR for the 
General Plan 

Includes mitigation measures to increase sewer 
connection fees to provide adequate funds for future 
WWTF projects. 

16 Nov 1995 Resolution No. 95-480 Establishes that the City’s plan to increase the Domestic 
Plant treatment capacity from 4.0 to 8.0 mgd was within 
the scope of the 1993 Program EIR. 

7 Aug 2001 EIR for WWTF  For Domestic and Industrial Plant expansion to 6 mgd 
and 8 mgd, respectively.  Identifies a large region 
available for potential Use Areas.  Does not identify 
particular impacts to water quality resulting from the 
increased discharge.  Notes that compliance with existing 
laws and regulations would mitigate adverse impacts 
from the WWTF expansion project. 

18 Oct 2002 2002 WDRs Describes 2001 EIR inadequacies.  Cites some of its 
provisions as new mitigation measures. 

20 Jul 2006 Mitigated Negative 
Declaration 

For expansion of the Industrial Plant and Domestic Plant 
to 12 mgd and 8 mgd, respectively. 

18 Mar 2008 EIR for General Plan 
Update 

Final Environmental Impact Report for the City of Tulare 
General Plan Update. 

7 Oct 2010 Mitigated Negative 
Declaration 

Another mitigated negative declaration for expansion of 
the Domestic Plant to 8 mgd.  The City submitted a 



 
 
INFORMATION SHEET – ORDER R5-2013-0019  -10- 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 
 
 
Date Document Description 

Domestic Plant Design Report by email in response to 
Central Valley Water Board staff comments. 

Consistent with the role of responsible agency, Central Valley Water Board staff reviewed and 
commented on the draft CEQA documents circulated by City, which has acted as the lead agency for 
all of the above environmental approvals.  The City ultimately approved the CEQA documents for the 
City WWTF’s expansions.  This Order imposes regulatory requirements on a project that has already 
undergone multiple environmental reviews pursuant to CEQA, and no additional CEQA analysis is 
required. 
 
Title 27 
Unless the Board finds that the discharge of designated waste is exempt from Title 27 of the California 
Code of Regulations, the release of designated waste is subject to full containment requirements.  
Here, the discharge is exempt from the requirements of Title 27 pursuant to the wastewater 
exemption found at Title 27, section 20090 (b). 

 
Proposed Order Terms and Conditions 

 
Discharge Prohibitions, Specifications and Provisions 
The proposed Order prohibits the discharge of waste to surface waters and to surface water drainage 
courses, and prohibits the cross connection between potable water and well piping with recycled 
water piping. 
 
The proposed Order restricts the Discharger to a monthly average Domestic Plant effluent flow limit of 
5.0 mgd until the Discharger can demonstrate the Domestic Plant can treat a monthly average flow of 
6.0 mgd, or 8.0 mgd.  The proposed Order restricts the Discharger to a monthly average Industrial 
Plant effluent flow limit of 12.0 mgd.  The proposed Order also restricts the Discharger to a monthly 
average commingled effluent flow limit of 16.0 mgd until the Discharger can demonstrate the disposal 
capacity to accommodate 18.0 mgd, or 20.0 mgd. 
 
This Order sets effluent limits for BOD5 and TSS of 40 mg/L as monthly average and 80 mg/L as daily 
maximum.  These limitations are based on Basin Plan minimum performance standards for municipal 
facilities.   This Order also limits commingled effluent total nitrogen to 13 mg/L or less. 
 
The proposed Order’s provisions regarding storage pond dissolved oxygen and freeboard are 
consistent with Central Valley Water Board policies for the prevention of nuisance conditions, and are 
applied to all similarly-situated facilities.  Additional provisions include conditional increases in effluent 
flow limitations and requirements to submit multiple technical reports, including a Salinity 
Management Plan, Groundwater Monitoring Well Work Plan, Groundwater Monitoring Well Installation 
Report, and a Sludge Drying Bed Assessment Report. 
 
The proposed Order is also a Master Recycling Permit with requirements consistent with Water Code 
section 13523.1, including the requirement to establish and have the authority to enforce rules and/or 
regulations for recycled water Users governing the design and construction of recycled water use 
facilities and the use of recycled water in accordance with water recycling criteria established in Title 
22, California Code of Regulations and this Order. 



 
 
INFORMATION SHEET – ORDER R5-2013-0019  -11- 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 
 
 
 
The proposed Order prescribes groundwater limitations that ensure the discharge does not affect 
present and anticipated future beneficial uses of groundwater. 
 
Monitoring Requirements 
Section 13267 of the Water Code authorizes the Central Valley Water Board to require the Discharger 
to submit monitoring and technical reports as necessary to investigate the impact of a waste 
discharge on waters of the State.  In recent years, there has been an increased emphasis on 
obtaining all necessary information, assuring the information is timely as well as representative and 
accurate, and thereby improving dischargers’ accountability for meeting the conditions of discharge.  
Section 13268 of the Water Code authorizes assessment of administrative civil when appropriate.  
 
The proposed Order includes influent and effluent monitoring requirements, Fermenter monitoring 
(primarily to document the source and effects of aqueous ammonia addition at the WWTF), pond 
monitoring, source water monitoring, sludge monitoring, Use Area monitoring, and groundwater 
monitoring.  This monitoring is necessary to characterize the discharge, evaluate compliance with 
effluent limitations prescribed by the Order, and evaluate groundwater quality and the extent of 
degradation caused by the discharge. 
As described in the proposed Order and earlier in this Information Sheet, the existing groundwater 
monitoring well network is inadequate because no functional wells monitor first-encountered 
groundwater downgradient of sludge drying beds or most Use Areas, and the single upgradient well is 
insufficient for the large discharge area.  Provision I.20, which requires the City to prepare and 
implement a work plan for construction of additional wells, is intended to provide data necessary to 
evaluate groundwater quality and the extent of degradation caused by the discharge.  Central Valley 
Water Board staff will work with the City to identify groundwater monitoring needs to minimize costs, 
which will bear a reasonable relationship to the need for groundwater monitoring reports (Wat. Code, 
§ 13267.). 
 
Reopener 
The conditions of discharge in the proposed Order were developed based on currently available 
technical information and applicable water quality laws, regulations, policies, and plans, and are 
intended to assure conformance with them.  It may be appropriate to reopen the Order if new 
technical information is received or if applicable laws and regulations change.  
 
  



WWTF

Existing Use Areas

Potential Use Areas (2001 EIR)

Groundwater Monitoring Well

VICINITY MAP
ORDER R5-2013-0019

WASTE DISCHARGE REQUIREMENTS
AND

MASTER RECYCLING PERMIT
CITY OF TULARE

WASTEWATER TREATMENT FACILITY
TULARE COUNTY

ATTACHMENT A

0 1 20.5
Miles

I

Basemap Source:
USGS Quadrangle (Visalia)
Digital Raster Graphics F Series



l

k

ec

f

j

i h

a

b

d

g

1310

11 12

9

6

5

2

3

4

8 1

7

SITE PLAN
ORDER R5-2013-0019

WASTE DISCHARGE REQUIREMENTS
AND

MASTER RECYCLING PERMIT
CITY OF TULARE

WASTEWATER TREATMENT FACILITY
TULARE COUNTY

ATTACHMENT B

Basemap Source:
2010 NAIP DOQQ

0 500 1,000250
ft

I

Wastewater Treatment Facility Features

Commingled
Effluent Mixing Box

Commingled
Effluent Storage Ponds

Domestic WWTT Industrial WWTT

1

2

3

4

5

6

7

8

9

10

11

12

13

Headworks

Primary Clarifiers

Biofilters

Anoxic Basins

Aeration Basins

Secondary Clarifiers

Aeration Blowers

Mechanical Sludge Dewatering

Anaerobic Digesters

Sludge Drying Beds

Former Sludge Drying Beds

Former Sludge Supernatant Pits

Former Effluent Holding Pond

a

b

c

d

e

f

g

h

i

j

k

l

Headworks #1

Headworks #2

Bulk Volume Fermenter

FOG DAF

Aerated Equalization Basins

Sequential Batch Reactors

WAS Storage Tank

Denitrifying Filters

Sludge DAF

Anaerobic Digesters

Sludge Drying Beds

Former Aeration Basins



C1 

D1 

McCarthy Farms 
(Offsite Land Application) 

 
Symbol  Description 

   Wastewater 
   Sludge  
    
Sampling Points  

D1   Domestic Influent 
D2   Domestic Effluent  
C1   Commingled Effluent 
 
 
 

 

GBT Filtrate 

Industrial WWTT Effluent 

Domestic Influent 

Sludge 
Supernatant 

Industrial WWTT 
Headworks No. 1 

Industrial WWTT 
Headworks 

Diverted Flow in Excess of 
Domestic WWTT Capacity 

RAS 

WAS 

NOT TO SCALE 

 

 

 

 

 

 

 

  

Headworks   

Grit Chamber  

Primary Settling Basins  

Biofiltration 
(Trickling Filters) 

Anoxic Basins 

Aeration Basins   

Secondary Settling Basins  

Effluent Mixing Box 

D2 

Anaerobic 
Digesters 

Gravity Belt 
Thickener (GBT) 

Sludge Drying Beds 

PROCESS FLOW DIAGRAM 
DOMESTIC PLANT 

 
ORDER R5-2013-0019 

WASTE DISCHARGE REQUIREMENTS 
AND 

MASTER RECYCLING PERMIT 
FOR 

CITY OF TULARE WWTF 

ATTACHMENT C 

Effluent Ponds 

 
Use Areas 

(Recycled Water Projects) 



I2 

McCarthy Farms 
(Offsite Land Application) 
 
 

Grit 

Grit Removal 
Effluent 

Ammonia Feed 

I3 

Methanol Feed 

Subnatant 

Supernatant 

Domestic WWTT 
Sludge Drying 
Supernatant  

Bypass Line 

Bypass Line 

Domestic 
WWTT Effluent 

I1 

C1 

Bypass Line 

NOT TO SCALE 

Subnatant 

 

 

 

 

 

 

 

  

Headworks No. 1  

Bulk Volume Fermenter 

Aerated Equalization Basins  

Sequencing Batch Reactors  

Denitrifying Filters 

Anaerobic 
Digesters 

Sludge Drying Beds 

Symbol    Description 

       Wastewater 
      Sludge    
 
Sampling Points 

I1      Industrial Influent 
I2      BVF Effluent 
I3      Industrial Effluent 
C1      Commingled Effluent 
 
 

Headworks No. 2 

DAF Grit Removal  

Landfill  

DAF 

PROCESS FLOW DIAGRAM 
INDUSTRIAL PLANT 

 
ORDER R5-2013-0019 

WASTE DISCHARGE REQUIREMENTS 
AND 

MASTER RECYCLING PERMIT 
FOR 

CITY OF TULARE WWTF 

ATTACHMENT D 

Industrial Influent  Domestic WWTF 
Excess Flow  

Effluent Mixing Box 

Effluent Ponds 

Use Areas 
(Recycled Water 

Projects) 



 
 

ATTACHMENT E 
 

ORDER R5-2013-0019 
 

WASTE DISCHARGE REQUIREMENTS 
AND 

MASTER RECYCLING PERMIT 
CITY OF TULARE 

WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 

 
RULES AND REGULATIONS FOR RECYCLED WATER USE PROJECTS  
 
Pursuant to California Water Code (Water Code) section 13523.1 (b)(3), this Order requires the City 
of Tulare to establish and to enforce rules and regulations governing the design, construction and use 
of recycled water distribution and disposal systems by its customers. The rules and regulations shall 
be consistent with the following criteria: 
 

• Health and Safety Code, Division 6, Part 1, Chapter 4, Article 1; 
• Health and Safety Code, Division 104, Part 12, Chapter 4, Article 7; 
• Health and Safety Code, Division 104, Part 12, Chapter 5, Article 2; 
• Water Code, Division 7, Chapter 7; 
• California Code of Regulations, Title 22, Division 4, Chapter 3; 
• California Code of Regulations, Title 17, Division 1, Chapter 5, Group 4, Articles 1 & 2; 

and 
• Any measures that are deemed necessary for protection of public health, such as 

guidelines from the California Department of Public Health and from agencies like the 
American Water Works Association. 

 
At a minimum, the City shall implement rules and regulations requiring, and notify recycled water 
users that: 
 
1. The use of recycled water shall not cause pollution, contamination, or nuisance, as defined by 

section 13050 of the Water Code. 
 

2. Prior to commencing irrigation with recycled water on any Use Area not described in this 
Order, the City shall submit documentation that the California Department of Public Health has 
approved a Title 22 engineering report for the project and documentation of compliance with 
the California Environmental Quality Act (CEQA). 

 
3. If, in the opinion of the Executive Officer, reclamation at a proposed new use site cannot be 

adequately regulated under the Master Recycling Permit, a Report of Waste Discharge may 
be requested and individual Water Recycling Requirements may be adopted. 

 
4. At least 30 days prior to conveying recycled water to any Use Area not described in this 

Order, the Discharger shall submit a User Report to the Central Valley Water Board and the 
California Department of Public Health.  The User Report shall include the following: 

 
a. The site location including a map showing the specific boundaries of the use site and 

the County Assessor’s Parcel Number(s) (if appropriate, if Parcel Number(s) are not 
appropriate to accurately describe the site location, the Discharger shall provide the 



 
 
ATTACHMENT E 
WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT ORDER R5-2013-0019  -2- 
CITY OF TULARE 
WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
 

 

Central Valley Water Board with enough information for the Central Valley Water 
Board to accurately determine the location of the proposed reclamation activities); 
 

b. The name of the Use Area property owner and contact information; 
 

c. The name of the User and contact information; 